

Treating systemic lupus erythematosus in the 21st century: new drugs and new perspectives on old drugs

Guillermo Ruiz-Irastorza ¹ and George Bertsias²

Abstract

Besides treating acute flares, the management of SLE should aim at preventing organ damage accrual and drug-associated harms, improving health-related quality of life and prolonging survival. At present, therapy is based on combinations of antimalarials (mainly HCQ), considered the backbone of SLE treatment, glucocorticoids and immunosuppressive drugs. However, these regimens are not universally effective and a substantial degree of damage can be caused by exposure to glucocorticoids. In this review we provide a critical appraisal of the efficacy and safety of available treatments as well as a brief discussion of potentially novel compounds in patients with SLE. We emphasize the use of methylprednisolone pulses for moderate–severe flares, followed by low–moderate doses of oral prednisone with quick tapering to maintenance doses of ≤ 5 mg/day, as well as the prompt institution of immunosuppressive drugs in the setting of severe disease but also as steroid-sparing agents. Indications for the use of biologic agents, namely belimumab and rituximab, in refractory or organ-threatening disease are also presented. We conclude by proposing evidence- and experience-based treatment strategies tailored to the clinical scenario and prevailing organ involvement that can aid clinicians in managing this complex disease.

Key words: glucocorticoids, prednisone, methylprednisolone, HCQ, antimalarials, immunosuppressives, biologics, lupus nephritis, damage

Rheumatology key messages

- Hydroxychloroquine is the cornerstone of lupus therapy.
- Methylprednisolone pulses followed by low–medium doses of prednisone rapidly control most moderate–severe flares.
- Immunosuppressive drugs are indicated in the setting of severe disease and also as steroid-sparing agents.

Introduction

SLE represents the prototype systemic autoimmune disease featuring remarkable clinical heterogeneity due to synchronous and non-synchronous involvement of several organs with variable severity. As a result, treatment of SLE poses significant challenges and is often based

on clinical acumen. Nevertheless, in recent times a number of controlled trials and well-conducted observational studies have focused on novel treatments and also on the more efficient use of old, conventional drugs. In this review we summarize the existing evidence on traditional and more recently introduced therapeutic agents, including biologics, in patients with SLE, followed by our proposal for disease treatment according to the clinical scenario and severity of manifestations.

¹Autoimmune Diseases Research Unit, Internal Medicine Department, Biocruces Bizkaia Health Research Institute, University of the Basque Country, Barakaldo, Bizkaia, Bilbao, Spain and ²Rheumatology, Clinical Immunology and Allergy, University of Crete Medical School and University Hospital of Iraklio, Iraklio, Greece

Submitted 23 March 2020; accepted 5 June 2020

Correspondence to: George Bertsias, Rheumatology, Clinical Immunology and Allergy, University of Crete Medical School, 71008 Voutes, Iraklio, Greece. E-mail: gbertsias@uoc.gr

Antimalarials

Antimalarials are among the oldest drugs for treating SLE [1]. Following empirical use for years, the Canadian Hydroxychloroquine Study demonstrated in 1991 the efficacy of HCQ in preventing lupus flares [2]. However, for many years the use of antimalarials was limited to

patients with cutaneous and/or articular involvement, thus playing a marginal role in core lupus therapy [3]. This scenario has changed substantially during the last 10 years.

Clinical efficacy of antimalarials

Two observational cohort studies published in 2006 [4] and 2007 [5] showed for the first time that antimalarials can reduce mortality in SLE patients by >50% (Table 1). Both studies used propensity score-adjusted analysis, thus overcoming the confounding by indication bias. Indeed, subsequent studies have widely confirmed these results in various ethnic groups, including Latin American [6] and Chinese [7] populations.

Apart from the well-known effects of antimalarials on disease activity, improvement in long-term prognosis is mediated by a reduction in the risks of thrombosis, vascular disease and damage accrual [8]. A recent study from the Toronto Lupus Cohort showed that treatment with antimalarials for >60% of the time during the first 5 years of disease may reduce the number of flares, damage accrual and cumulative dose of glucocorticoids (GCs) [9]. In addition, protection against infections has been observed in several cohort studies [10–13]. A reduced risk of cancer was already suggested in 2007 by an early study of the Lupus-Cruces cohort [14]. A 2017 British population-based study of patients with connective tissue diseases exposed and not exposed to HCQ did not find a reduced risk of developing cancer, however, the risk of metastases and death were significantly lower in the former group [15]. More recently, a large nested case-control study including >14 000 Chinese lupus patients has confirmed a protective, dose-dependent effect of HCQ against neoplastic diseases [16].

Collectively, there is wide consensus in considering HCQ an essential drug for lupus. Recent consensus guidelines agree in recommending indefinite therapy with HCQ (unless contraindicated) for all SLE patients [17, 18], including patients with LN [19, 20] and during pregnancy [21]. However, there is some controversy regarding the optimal dose, mostly due to concerns about retinal toxicity.

Antimalarial toxicity

HCQ can be considered a safe drug without serious toxicity risks in the majority of patients [8]. Minor side effects include gastric intolerance; rash; hyperpigmentation of the skin, nails and gums and aquagenic pruritus [8]. Cardiotoxicity, usually presenting as congestive heart failure and/or syncope, can rarely occur after prolonged therapy [22]. The potential prolongation of the QT interval by HCQ has recently gained attention in the context of antimalarial therapy of coronavirus disease 2019 pneumonia [23]. However, the actual risk is likely influenced by the age of the patient, concomitant therapy and the use of much higher doses than those administered in SLE. Moreover, studies focusing on

lupus patients have not found a significant occurrence of QT prolongation [24].

Maculopathy continues to be the most feared side effect of antimalarials. Definite retinal damage with some degree of visual loss is estimated to occur in ~0.1% of SLE patients treated with antimalarials for >10 years [8]. Nevertheless, to detect early asymptomatic—but reversible—toxicity, the 2016 updated recommendations of the American College of Ophthalmology have advocated for the use of new monitoring techniques, such as automated visual fields and spectral-domain optical coherence tomography [25]. Although use ≥ 5 years and a cumulative dose of HCQ >1000 g were initially identified as the main risk factors for eye toxicity, new data point to a daily dose of HCQ >5 mg/kg (real body weight) as the principal predictor of maculopathy [26]. Renal insufficiency and concomitant therapy with tamoxifen further increase the risk for retinal damage [26]. A recent longitudinal study of 110 patients at 5 years of follow-up has revealed no new cases of eye toxicity or clinically relevant retinal thinning. Of note, 99% of patients received HCQ at a dose ≤ 5 mg/kg/day [27].

Regarding the relationship between dose and efficacy, low blood levels of HCQ were identified in the early 2000s as a predictor of SLE flares [28], although adapting the daily dose to measured blood levels did not result in better control of lupus activity [29]. On the other hand, measuring drug concentrations can be useful to monitor treatment adherence [30], although the determination of blood levels of HCQ is not yet widely available. Despite the lack of comparative efficacy studies of doses ranging from 200 to 400 mg/day, it is worth noting that in the studies of the Lupus-Cruces cohort showing effects on survival, thrombosis, infections and cancer [4, 10, 14], the usual dose was 200 mg/day. In the Canadian Hydroxychloroquine Study, patients took a dose ranging from 100 to 400 mg/day [3].

The role of mepacrine

Mepacrine (also known as quinacrine) was the first antimalarial drug used in cutaneous lupus and later replaced by HCQ [31]. In case HCQ has to be stopped due to retinal damage, mepacrine is a good substitute. Besides replacing one for the other in the setting of toxicity, combining mepacrine with HCQ has shown a synergistic clinical effect in patients with refractory skin and/or articular disease [31]. Yellowish skin discoloration is the most prevalent side effect of mepacrine [31].

GCs

GCs are one of the main therapeutic agents for SLE and the most useful drugs to induce rapid remission in the setting of active disease. The use of high-dose oral prednisone (usually 1 mg/kg/day) has become the rule for treating moderate–severe lupus activity, followed by poorly defined tapering schemes [32]. However, there is wide consensus that GCs are a main cause of toxicity in

TABLE 1 Antimalarials and GCs in SLE

Drug group	Main indications and effects	Safety issues
Antimalarials	<ul style="list-style-type: none"> • HCQ is the background treatment for SLE patients, reducing the number and severity of flares, preventing damage accrual and increasing survival • Additional antithrombotic, lipid-lowering, glucose-lowering and antimicrobial effects • GC-sparing effects • HCQ may be the only therapy needed for mild SLE • CQ offers no therapeutic advantages over HCQ and has higher toxicity • MC can be used instead of HCQ in cases of confirmed ocular toxicity • MC can be combined with HCQ in SLE with refractory joint, skin, pleural or pericardial involvement 	<ul style="list-style-type: none"> • Confirmed maculopathy in ~2% of patients on CQ and 0.1% of patients on HCQ after 10 years; ocular toxicity negligible with MC • Other side effects: gastric intolerance, rash, hyperpigmentation of the skin, nails and gums and aquagenic pruritus • Cardiotoxicity including prolongation of the QT interval is very rare with HCQ • Yellowish discolouration of the skin (MC) • HCQ and CQ are safe during pregnancy and lactation • MC is not recommended during pregnancy and lactation due to lack of safety data
GCs	<ul style="list-style-type: none"> • Initial and maintenance therapy of inflammatory manifestations of SLE • Methylprednisolone pulses of 125–500 mg/day for 3 days are indicated to rapidly induce remission in moderate–severe flares • Doses of prednisone >30 mg/day increase toxicity without significant additional therapeutic effects • Doses of prednisone ≤5 mg/day are indicated for maintenance therapy • Discontinuation of GCs is the ultimate goal 	<ul style="list-style-type: none"> • Short-term toxicity: obesity, cutaneous striae, hypertension, hirsutism, acne, infections • Medium- to long-term toxicity: osteonecrosis, osteoporosis, cardiovascular disease, cataracts, infections • Dose-dependent toxicity, with chronic doses >5–7.5 mg/day increasing damage accrual • Pulse therapy up to 500 mg/day for 3 days has not been linked to damage accrual or significant side effects • Safe during pregnancy at low doses; high doses can cause adverse effects such as preeclampsia, gestational diabetes, premature rupture of membranes and infections

CQ: chloroquine; MC: mepacrine.

SLE. A number of serious complications such as osteonecrosis, osteoporosis, cardiovascular disease, infections and, in general, damage accrual and increased mortality have been consistently linked to GC exposure [32]. However, it has also become clear that GC-related toxicity is dose related, due to their biological effects.

Mechanisms of action of GCs

GCs act by two distinct ways. The genomic way consists of two different processes, namely transrepression and transactivation [33], and it is known that GC-related toxicity increases in parallel with anti-inflammatory potency as the genomic way becomes more activated [33]. GCs can also act by non-genomic mechanisms, which produce a rapid and potent anti-inflammatory action [34].

Activation of both the genomic and non-genomic ways mostly depends on the dose of GCs received, independent of the patient's weight [35]. Doses ≤7.5 mg/day of prednisone (low doses) saturate GC receptors by <50%. GC receptor saturation increases progressively with increasing doses: at 7.5–30 mg/day (medium doses), it is >50%. Almost complete saturation occurs at doses between 30 and 100 mg/day (high doses). No significant activation of the non-genomic way occurs up

to this point. GC receptors are completely saturated at doses >100 mg/day (very high doses) and, in addition, meaningful activation of the non-genomic way starts at this point, reaching a maximum at 250–500 mg/day (pulse doses) [35].

In clinical terms, low doses would have both low anti-inflammatory potency and a low rate of adverse effects. At a prednisone dose >30 mg/day, genomic-dependent anti-inflammatory effects and toxicity would be close to maximum. When doses between 125 and 500 mg/day are given during a short period of time (pulse therapy), a rapid and very potent immunomodulatory action is obtained, with the potential for avoiding transrepression-/transactivation-mediated toxicity [35] and the additional advantage of priming the mononuclear cells for the genomic effects of subsequent doses [34]. Of note, methylprednisolone has higher potency than prednisone with a more selective activation of the non-genomic way [36].

Towards a balance between GC efficacy and toxicity

Large observational studies support that GC-mediated toxicity is largely dependent on the dose and the time of exposure [7, 37–39] (Table 1). The limit for a 'safe' dose

TABLE 2 Immunosuppressive agents in SLE

Immunosuppressive agent	Main indications	Safety issues
MTX (oral, subcutaneous)	<ul style="list-style-type: none"> Musculoskeletal, cutaneous, serosal disease Mild GC-sparing effect 	<ul style="list-style-type: none"> Liver, gastrointestinal and haematological adverse events (reduced by co-administration of folic acid) Avoid in elderly patients and/or in case of glomerular filtration rate <30 ml/min Contraindicated during pregnancy and lactation
AZA (oral)	<ul style="list-style-type: none"> Wide spectrum of manifestations, including constitutional, haematological, vasculitis and neurological disease Maintenance of response following induction with CYC Mild steroid-sparing effect 	<ul style="list-style-type: none"> Liver, gastrointestinal and haematological adverse events Possible drug–drug interactions (avoid co-administration with allopurinol) Safe to use during pregnancy and lactation (dose ≤ 2 mg/kg/day)
Calcineurin inhibitors (cyclosporine, tacrolimus, voclosporin)	<ul style="list-style-type: none"> Used in combination with mycophenolate in selected cases of LN Third-line option (when other options are unavailable or intolerable) in refractory cutaneous and haematological disease 	<ul style="list-style-type: none"> Metabolic (hypertension, dyslipidaemia, hyperglycaemia), renal (increased serum creatinine, hyperkalaemia) and gastrointestinal adverse events, gingival hyperplasia, tremor Safe to use during pregnancy (continuous use of folic acid is recommended)
Mycophenolate (oral; mycophenolate mofetil, enteric-coated mycophenolic acid)	<ul style="list-style-type: none"> First-line treatment of LN Effective in a wide spectrum of manifestations, including moderate or severe haematological disease Maintenance of response following induction with CYC 	<ul style="list-style-type: none"> Gastrointestinal, haematological (leukopenia less frequent than with AZA), infectious (especially when used at 3 g/day or with high-dose GCs) adverse events Contraindicated during pregnancy and lactation
CYC (i.v.; low dose: 500 mg biweekly $\times 4$ times; high-dose: 0.75–1 g/m ² monthly $\times 6$ –7 times)	<ul style="list-style-type: none"> First-line treatment of LN and severe (organ- or life-threatening) or refractory manifestations including renal, neuropsychiatric, vasculitis, haematological disease Low dose preferred in most settings; high dose may be indicated in particularly severe disease 	<ul style="list-style-type: none"> Haematological, infectious and bladder (cystitis) adverse events (especially high doses) Gonadal toxicity (age- and dose-related) with high doses Contraindicated during pregnancy (can be used during the second/third trimester in selected cases) and lactation

has not been firmly established and doses ≤ 7.5 mg/day (prednisone equivalent) are often recommended [18, 19]. However, it seems more prudent to use 5 mg/day in the long term [37, 38], since GC-associated damage accrual can occur even at doses of 5–7.5 mg/day [38]. On the other hand, the use of doses in the range of full genomic activation, i.e. ≥ 30 –40 mg/day, has been linked with the occurrence of osteonecrosis, infections and even death [32]. In terms of toxicity, pulses of methylprednisolone at doses ≤ 500 mg/day for 3 days seem virtually free of serious side effects, including infections and damage accrual [37, 39].

Clinical trials and observational studies support that SLE, including severe forms such as LN, can be successfully treated with regimens including lower doses of oral prednisone, with maximum doses ≤ 30 mg/day followed by a rapid reduction over a few weeks to 2.5–5 mg/day [40–49]. Pulses of methylprednisolone combined with the early initiation of immunosuppressive

drugs, not limited to patients with severe disease, and the universal use of HCQ may contribute to rapid and prolonged control of lupus activity [48, 49] accompanied by a reduction of not only GC-related damage, but also of cardiovascular and global damage [48]. In this context, the repeated use of pulses of methylprednisolone promote the achievement of complete remission in LN [44] and spares oral GCs [49] in observational studies. Doses of 5 mg/day seem a reasonably safe limit for long-term maintenance therapy [37, 38, 48, 49].

Immunosuppressants

Non-renal manifestations

Despite limited randomized evidence, immunosuppressive agents such as MTX, AZA, mycophenolate and CYC are considered in SLE patients who respond inadequately to antimalarials and GCs (defined as any of

persistent disease activity, relapses, inability to lower GC to <5 mg/day prednisone equivalent) and/or who develop organ-threatening disease (Table 2) [17, 18].

MTX is generally efficacious in controlling musculoskeletal, skin and serosal disease [50, 51], whereas AZA has been used to treat a wider spectrum of manifestations, including constitutional, vasculitis, haematological and neurological lupus [52, 53]. An open-label controlled study in active SLE patients showed that mycophenolate was superior to AZA, both administered in combination with moderate doses of oral GCs, in inducing remission and preventing flares, including new-onset kidney disease [54]. The two drugs differ in their safety profile (leucopenia being more common with AZA and gastrointestinal complaints being more common with MMF), and AZA is compatible with pregnancy. In addition, mycophenolate (mofetil or sodium) has been successfully used in the treatment of refractory or severe manifestations such as subacute cutaneous lupus, haemolytic anaemia, thrombocytopenia, vasculitis and neuropsychiatric and musculoskeletal diseases [55]. Due to safety concerns, especially increased risk for gonadal toxicity [56] and infections [57], the use of high-dose CYC (i.v. pulses of 0.75–1 g/m²) has been restricted to cases of major neuropsychiatric [58, 59] or life-threatening disease. In such cases, maintenance of the response can be achieved with either mycophenolate or AZA in combination with antimalarials and gradually tapered GCs. Finally, calcineurin inhibitors such as ciclosporin and tacrolimus, although infrequently used in non-renal SLE, can be useful in selected cases of refractory thrombocytopenia or during pregnancy [60, 61].

LN

Both the EULAR/ERA-EDTA [19] and the ACR [20] recommend either low-dose i.v. CYC (boluses of 500 mg, biweekly for a total six times) or mycophenolate (target dose 2–3 g/day of mofetil for 6 months) as first-line induction treatment of active proliferative LN. Both regimens have shown equivalent efficacy and more favourable toxicity profiles as compared with high-dose i.v. CYC [62]. Notably, the low-dose CYC regimen has minimal impact on ovarian reserve as assessed by the anti-Müllerian hormone levels [63]. With regards to pure membranous (class V) LN, randomized evidence is limited [64], but extrapolation from the proliferative nephritis trials supports the use of the same treatments. The aforementioned agents are recommended in combination with GCs, usually including pulses of i.v. methylprednisolone followed by oral prednisone at 20–30 mg/day, depending on the severity of renal and extrarenal disease [19, 40, 41, 43, 44].

Recently calcineurin inhibitors, especially tacrolimus and ciclosporin, have gained attention as part of multi-target regimens in LN [45, 65]. Whether calcineurin-based regimens should become first-line treatment of active LN remains uncertain, as scepticism remains regarding their long-term efficacy and safety. Of note,

the higher the starting level of proteinuria, the longer it may take to remit [66].

Patients who manifest a sustained reduction in proteinuria with stabilization or improvement of their glomerular filtration rate can be switched to maintenance with either mycophenolate (especially if the same drug was used for induction or in more severe forms of LN) or AZA [17, 19, 20]. There is limited published evidence regarding the use of multitarget regimens [67], whereas monotherapy with calcineurin inhibitors can be considered during pregnancy or when other options are unavailable or cannot be tolerated [68, 69]. The duration of treatment is individualized but generally lasts at least 3–5 years.

Biologic agents

Belimumab

Since 2011, belimumab, a monoclonal antibody targeting B cell activating factor (BAFF) has been approved as add-on therapy for active SLE not responding to conventional treatment. The effectiveness of belimumab over the standard of care has been demonstrated in four randomized controlled trials including patients of various ethnic backgrounds [70–72]. Clinical response rates [defined according to the 4-point Systemic Lupus Erythematosus Responder Index (SRI-4) composite index] were 50.6% in belimumab-treated vs 38.6% in placebo-treated patients, and the respective frequencies of a low disease activity state were 13.4% vs 6.8% [73]. Importantly, the addition of belimumab led to a significant reduction of severe flares, lower cumulative exposure to GCs [74], lower accrual of irreversible organ damage [75, 76] and improved health-related quality of life [77], which are all important aspects in the treating-to-target context [78]. These effects are maintained or even enhanced during prolonged use of the drug, although disease exacerbations can occur [79, 80].

Post-hoc analysis of trial data has suggested that the therapeutic benefit of belimumab may be greater within subgroups of patients with high disease activity, abnormal serology (hypocomplementemia and/or high anti-dsDNA titres) or those receiving GCs [81, 82]. Nonetheless, the drug is effective also in serologically quiescent patients [83, 84]. On the other hand, smoking and existing organ damage have been associated with lower response rates [85, 86]. Better improvement is seen in musculoskeletal (except for severe arthritis) and mucocutaneous (especially acute and subacute cutaneous lupus) manifestations and serositis [84, 87]. Although belimumab has not been extensively evaluated in severe, organ-threatening disease, still it can be used to maintain the response induced by other agents, to prevent relapses and expedite GC tapering. Importantly, clinical practice and the long-term extension of randomized trials support a favourable safety profile of the drug with a relatively low incidence of serious and

opportunistic infections, although monitoring serum immunoglobulin levels is advised [88].

Driven by experimental evidence underscoring the role of BAFF in the formation of intrarenal germinal centre-like lymphoid structures [89], as well as post-hoc analysis of the BLISS-52/76 trials suggesting possible anti-proteinuric effects of belimumab [90], the compound has also been tested in patients with active LN. According to a press release [91], belimumab plus standard therapy (CYC or mycophenolate, followed by AZA or mycophenolate, respectively) was superior to standard therapy alone in meeting the primary efficacy endpoint. The publication of these results will help define the indications for using belimumab in lupus kidney disease.

B cell-depleting agents

Two randomized controlled studies [92, 93] failed to demonstrate the superiority of rituximab (RTX; monoclonal anti-CD20 antibody causing the depletion of B cells) over the standard of care in the treatment of SLE and LN, possibly as a result of high background therapy and underpowered study design [94]. Nevertheless, observational studies support the drug's effectiveness in difficult-to-treat lupus, including severe joint, haematological, cutaneous, renal and neuropsychiatric disease [95–98]. Approximately 65–80% of patients will respond at 3–9 months, with particularly high remission rates (61%) in immune cytopenias [99]. Relapses are not uncommon (25–40%) but can be successfully re-treated in 80% of patients. To this end, there is no definitive answer as to whether RTX should be administered repeatedly or 'on demand', although the former approach should be considered in recalcitrant cases [100]. Of note, concomitant use of immunosuppressives has been

associated with a lower risk for secondary non-depletion non-response to RTX [97]. Finally, monitoring peripheral blood B cells is predictive of both treatment response and the risk for clinical relapse [97]. Other fully humanized anti-CD20 antibodies such as ofatumumab [101] and obinutuzumab have shown encouraging results and are currently being tested in SLE.

Potential indications and safety issues of belimumab and RTX in SLE are shown on Table 3.

Novel agents

In a phase 3 randomized study, anifrolumab, a monoclonal antibody directed against type I IFN receptor, was shown to induce higher response rates (assessed by the BILAG-based combined lupus assessment index) as compared with the standard of care (47.8% vs 31.5%) in patients with SLE (excluding active renal and neurological disease) [102]. The drug was particularly effective in controlling cutaneous—but not joint—disease, prevented flares and allowed a reduction in the dose of GCs. In line with the pivotal role of type I IFN in antiviral immunity, zoster infections were increased in anifrolumab- vs placebo-treated patients (7.2% vs 1.1%) [102]. Notably, the effect size (active drug – placebo) was comparable to that observed in belimumab trials, although different response definitions were used. Additional real-world data will be needed to reconcile differences in the efficacy of these two biologics.

Janus kinase (JAK) inhibitors represent another promising class of agents in SLE, considering their capacity to suppress signalling from multiple cytokines, including type I IFN. Anecdotal experience suggests the efficacy of JAK inhibition in improving lupus rashes and non-scarring alopecia [103, 104], and a randomized, placebo-controlled, phase 2 trial suggested a possible

TABLE 3 Use of belimumab and RTX in SLE

Biologic agent	Main indications	Safety issues
Belimumab (i.v., s.c.)	<p>Add-on therapy in new-onset, persistently active or flaring disease despite standard of care (anti-malarials, glucocorticoids and/or immunosuppressive agent)</p> <ul style="list-style-type: none"> • Inability to taper GCs to <7.5 mg/day (prednisone equivalent) • Wide spectrum of manifestations, including musculoskeletal, mucocutaneous, vasculitis, immunological disease • Might be considered in severe (organ- or life-threatening^a) disease with partial/inadequate response, as a maintenance agent or to expedite tapering of GCs 	<ul style="list-style-type: none"> • No need to screen for latent infections • Low risk for infusion reactions and infections (including opportunistic) • Monitoring of serum immunoglobulins is recommended during long-term use
RTX (i.v.)	<p>Active, organ- or life-threatening disease refractory to immunosuppressive (including CYC) treatments Severe arthritis ('rhusus')</p>	<ul style="list-style-type: none"> • Need to screen for latent infections • Haematological (neutropenia) and infectious adverse events (need to monitor serum immunoglobulins)

^aBelimumab is currently not licensed for the treatment of active renal or neuropsychiatric lupus.

benefit of baricitinib (JAK1/JAK2 inhibitor) in SLE [105]. Other agents currently being evaluated include proteasome inhibitors [106], low-dose IL-2 [107] and inhibitors of the mammalian target of rapamycin [108].

A proposal for treatment of SLE

Treating lupus is not just treating lupus flares [17, 78]. Additional objectives are to prevent or minimize damage accrual and serious drug side effects, prolong survival and improve quality of life [17, 78]. Accordingly, every effort should be made to design therapeutic schemes that rapidly control lupus activity, prevent future flares, do not increase damage by themselves and prevent other short and long-term complications.

To achieve these objectives, combinations of the previously discussed drugs can be used. Unfortunately, many choices are not guided by strong evidence and mostly depend on the experience and preferences of the treating physicians. While the role of HCQ or different immunosuppressive regimes in LN have been extensively studied, the indication for individual agents in other disease manifestations is supported by weaker evidence (see previous sections). An example of the variability in real-world clinical practice has been recently shown by a study revealing the great differences in GC use among the different SLICC participating centres [109].

A number of preliminary steps should be considered. Photoprotection is universally recommended, particularly in patients with photosensitivity and/or skin disease. All patients should receive HCQ as background therapy unless contraindicated, in which cases mepacrine can be considered.

In inducing a rapid remission of active lupus, GCs are still the main weapon. Data suggest that pulses of methylprednisolone can help control moderate–severe disease activity and allow the use of lower starting doses of prednisone (much less than the dogma of 1 mg/kg/day), with quick tapering [49]. In the long-term prevention of flares, GCs should be considered on a case-by-case basis according to disease activity, with the final goal of discontinuation, if possible. If not, prednisone doses should not exceed 5 mg/day for chronic treatments [38, 48].

As recommended by the EULAR, immunosuppressive drugs should be added early in severe disease and also to minimize the adverse effects of long-term GC treatment whenever prednisone cannot be rapidly reduced due to recurrent activity [17, 49]. It is also recommended [17] that all patients on long-term GC therapy should be supplemented with calcium and vitamin D with monitoring of 25-hydroxyvitamin D levels.

Specific regimes are available, based on the different clinical scenarios (Table 4) [18, 110–112]. Specifically, we propose that mild flares can be initially managed with minor increases in the dose of prednisone up to 7.5 mg/day, with tapering to ≤ 5 mg/day in no more than 2 weeks. If there is no rapid response or if a relapse

occurs upon withdrawal, then therapy for a moderate flare should be started.

Moderate flares can be managed with three consecutive pulses of methylprednisolone of 125–250 mg/day, followed by prednisone of 5–20 mg/day, again with rapid tapering to ≤ 5 mg/day. If the disease is not adequately controlled, methylprednisolone pulses can be repeated in 2–4 weeks and then an additional drug should be added, depending on the clinical scenario. To this end, our selection based on evidence and personal experience includes the following agents:

- Joint or skin manifestations:
 - Mepacrine 50–100 mg/day (in combination with HCQ)
 - MTX at a starting dose of 5–15 mg/week
 - Gradual increase in dose until disease activity is under control
 - Doses >25 mg/week not recommended.
- Thrombocytopenia or haemolytic anaemia:
 - AZA 1.5–2 mg/kg/day.
- Serositis:
 - MTX at a starting dose of 5–15 mg/week
 - Mepacrine 50–100 mg/day (in combination with HCQ).

In addition, mycophenolate and tacrolimus can be used in any of these settings as second-line agents.

Severe flares, i.e. those involving vital organs, severe haemolytic anaemia or thrombocytopenia, or moderate flares not responding to the abovementioned scheme, should be managed more aggressively. By extrapolation from the acute treatment of LN, initial therapy consists of pulse methylprednisolone, 250–500 mg/day for 3 days (dexamethasone 40 mg/day, oral or i.v., for 4 consecutive days is our preferred option for severe thrombocytopenia or haemolytic anaemia) followed by prednisone at a maximum starting dose of 20–30 mg/day, reduced every 2 weeks (20–15–10–7.5 mg/day) to 5 mg/day. Towards the goal of minimizing exposure to GCs, the prednisone dose should be tapered independent of the clinical course of the patient, therefore options to keep patients off of high doses of prednisone must be accomplished, in order to decrease the risk of infections or other serious side effects such as diabetes, osteonecrosis, severe skin changes or weight gain [37, 39, 48, 49].

For severe flares, we recommend that GCs should always be combined with immunosuppressive drugs, the drug of choice depending on the clinical scenario. In general, CYC is preferred for life-threatening disease, like pneumonitis, alveolar haemorrhage, psychosis, cerebral vasculitis or acute myelitis. Although high doses have been recommended, we also advocate for the Euro-Lupus regime, i.e. 500 mg i.v. every 2 weeks for a total of 3 g. Intravenous immunoglobulin (2 g/kg total dose, distributed within 2–5 days) can be used in patients with severe immune haemolytic anaemia or thrombocytopenia or whenever a concomitant infection is suspected, although these are off-label indications.

TABLE 4 Proposal for the treatment of SLE according to clinical scenarios (adapted with permission from Fanouriakis and Bertias [110] and Ruiz-Irastorza *et al.* [111])

	Mild activity	Moderate activity	Severe activity
Clinical scenario	Polyarthralgia, small joint mono-oligoarthritis, limited skin lesions	Polyarthritis, moderate thrombocytopenia (20 000–50 000/mm ³), haemolytic anaemia with a low rate of haemolysis, widespread skin lupus lesions, non-severe pericardial effusion/pericarditis, pleural effusion, mild flares refractory to treatment	LN, pneumonitis, severe thrombocytopenia (<20 000/mm ³), haemolytic anaemia with a high rate of haemolysis, severe pericardial effusion, refractory pleural effusion, severe neuropsychiatric manifestations, moderate flares refractory to treatment
Background therapy GC therapy	HCQ 200 mg/day Prednisone 2.5–7.5 mg/day, gradually tapered down over 1–2 weeks to 2.5–5 mg/day	HCQ 200 mg/day <ul style="list-style-type: none"> • Pulse methylprednisolone (125–250 mg/day for 3 days) followed by: • Prednisone 5–20 mg/day, gradually tapered down over 2–4 weeks to 2.5–5 mg/day • Pulse methylprednisolone can be repeated in 2–4 if needed 	HCQ 200 mg/day <ul style="list-style-type: none"> • Pulse methylprednisolone (250–500 mg/day for 3 days) or dexamethasone 40 mg/day × 4 days^a • followed by: • Prednisone at a maximum starting dose of 30 mg/day, reduced every 2 weeks (20–15–10–7.5) to 5 mg/day • Pulse methylprednisolone and dexamethasone can be repeated in 2–4 weeks if needed
Additional therapy		If the clinical course does not allow a reduction in prednisone dose, other drugs should be added, depending on specific organ involvement (see text): <ul style="list-style-type: none"> • Mepacrine (skin, joints, serositis) • MTX (skin, joints, serositis) • AZA (immune cytopenias) • Mycophenolate • Tacrolimus • Belimumab (second-line drug) 	Depending on severity and specific organ involvement (see text): <ul style="list-style-type: none"> • CYC 500 (+ methylprednisolone 125 mg every 2 for 3–6 months) • Mycophenolate • Tacrolimus/cyclosporine • RTX
Maintenance therapy	HCQ ± prednisone 2.5 mg/day	<ul style="list-style-type: none"> • HCQ + prednisone 2.5–5 mg/day ± • Mepacrine • MTX • AZA • Mycophenolate • Tacrolimus • Belimumab 	<ul style="list-style-type: none"> • HCQ + prednisone 2.5–5 mg/day + • AZA • Mycophenolate • Tacrolimus/cyclosporine • Belimumab

^aIn severe thrombocytopenia.

AZA, MTX, mycophenolate and sometimes tacrolimus [61] can be used as maintenance therapy, depending on the target organ. Recommendations for LN have been recently updated [19].

To date, the role of biologic drugs is mostly limited to disease refractory to conventional therapy. Despite being an off-label drug for SLE, RTX is usually chosen in acute settings, including immune cytopenias or severe lung disease [110]. Belimumab is licenced for patients with persistent non-life-threatening activity despite

combination therapy with HCQ, low-dose prednisone and/or immunosuppressive drugs [110]. Future indications of these drugs may include earlier use of belimumab [76] and sequential therapy of RTX–belimumab [113]. The role of newer agents will hopefully be clarified in the near future.

In summary, SLE can be successfully managed today in the vast majority of patients, taking as cornerstone principles the universal prescription of HCQ, the initial administration of methylprednisolone pulses to treat

moderate–severe flares, the use of low–medium initial doses of prednisone with very rapid tapering to maintenance doses ≤ 5 mg/day and the utilization of immunosuppressive drugs not only in the setting of severe disease, but also as steroid-sparing agents. Current and future biologic drugs may provide additional solutions in the minority of patients not responding to the standard of care.

Funding: No specific funding was received from any funding bodies in the public, commercial or not-for-profit sectors to carry out the work described in this article. This paper was published as part of a supplement supported by an educational grant from GSK.

Disclosure statement: The authors have declared no conflicts of interest.

References

- Ruiz-Irastorza G, Khamashta MA. Hydroxychloroquine: the cornerstone of lupus therapy. *Lupus* 2008;17:271–3.
- Canadian Hydroxychloroquine Study Group. A randomized study of the effect of withdrawing hydroxychloroquine sulfate in systemic lupus erythematosus. *N Engl J Med* 1991;324:150–4. [CVOCROSSCVO]
- Bertsias G, Ioannidis JPA, Boletis J *et al*. EULAR recommendations for the management of systemic lupus erythematosus. Report of a Task Force of the EULAR Standing Committee for International Clinical Studies Including Therapeutics. *Ann Rheum Dis* 2008; 67:195–205.
- Ruiz-Irastorza G, Egurbide M-V, Pijoan JI *et al*. Effect of antimalarials on thrombosis and survival in patients with systemic lupus erythematosus. *Lupus* 2006;15:577–83.
- Alarcón G, McGwin G, Bertoli AM *et al*. Effect of hydroxychloroquine on the survival of patients with systemic lupus erythematosus: data from LUMINA, a multiethnic US cohort. *Ann Rheum Dis* 2007;66: 1168–72.
- Shinjo SK, Bonfa E, Wojdyla D *et al*. Antimalarial treatment may have a time-dependent effect on lupus survival: data from a multinational Latin American inception cohort. *Arthritis Rheum* 2010;62:855–62.
- Mok CC, Tse SM, Chan KL *et al*. Effect of immunosuppressive therapies on survival of systemic lupus erythematosus: a propensity score analysis of a longitudinal cohort. *Lupus* 2018;27:722–7.
- Ruiz-Irastorza G, Ramos-Casals M, Brito-Zeron P *et al*. Clinical efficacy and side effects of antimalarials in systemic lupus erythematosus: a systematic review. *Ann Rheum Dis* 2010;69:20–8.
- Pakchotanon R, Gladman DD, Su J *et al*. More consistent antimalarial intake in first 5 years of disease is associated with better prognosis in patients with systemic lupus erythematosus. *J Rheumatol* 2018;45:90–4.
- Ruiz-Irastorza G, Olivares N, Ruiz-Arruza I *et al*. Predictors of major infections in systemic lupus erythematosus. *Arthritis Res Ther* 2009;11:R109.
- Gonzalez-Echavarrri C, Capdevila O, Espinosa G, *et al*. Infections in newly diagnosed Spanish patients with systemic lupus erythematosus: data from the RELES cohort. *Lupus* 2018;27:2253–61.
- Pimentel-Quiroz VR, Ugarte-Gil MF, Harvey GB *et al*. Factors predictive of serious infections over time in systemic lupus erythematosus patients: data from a multi-ethnic, multi-national, Latin American lupus cohort. *Lupus* 2019;28:1101–10.
- Rúa-Figueroa I, López-Longo J, Galindo-Izquierdo M *et al*. Incidence, associated factors and clinical impact of severe infections in a large, multicentric cohort of patients with systemic lupus erythematosus. *Semin Arthritis Rheum* 2017;47:38–45.
- Ruiz-Irastorza G, Ugarte A, Egurbide M-V *et al*. Antimalarials may influence the risk of malignancy in systemic lupus erythematosus. *Ann Rheum Dis* 2007; 66:815–7.
- Fardet L, Nazareth I, Petersen I. Effects of chronic exposure of hydroxychloroquine/chloroquine on the risk of cancer, metastasis, and death: a population-based cohort study on patients with connective tissue diseases. *Clin Epidemiol* 2017;9:545–54.
- Hsu C-Y, Lin M-S, Su Y-J *et al*. Cumulative immunosuppressant exposure is associated with diversified cancer risk among 14832 patients with systemic lupus erythematosus: a nested case–control study. *Rheumatology* 2017;56:620–8. [CVOCROSSCVO]
- Fanouriakos A, Kostopoulou M, Alunno A *et al*. 2019 update of the EULAR recommendations for the management of systemic lupus erythematosus. *Ann Rheum Dis* 2019;78:736–45.
- Gordon C, Amissah-Arthur M-B, Gayed M *et al*. The British Society for Rheumatology guideline for the management of systemic lupus erythematosus in adults. *Rheumatology* 2018;57:e1–45.
- Bertsias GK, Tektonidou M, Amoura Z *et al*. Joint European League Against Rheumatism and European Renal Association–European Dialysis and Transplant Association (EULAR/ERA-EDTA) recommendations for the management of adult and paediatric lupus nephritis. *Ann Rheum Dis* 2012;71:1771–82.
- Hahn BH, McMahon MA, Wilkinson A *et al*. American College of Rheumatology guidelines for screening, treatment, and management of lupus nephritis. *Arthritis Care Res* 2012;64:797–808.
- Andreoli L, Bertsias GK, Agmon-Levin N *et al*. EULAR recommendations for women’s health and the management of family planning, assisted reproduction, pregnancy and menopause in patients with systemic lupus erythematosus and/or antiphospholipid syndrome. *Ann Rheum Dis* 2017;76:476–85.
- Tselios K, Deeb M, Gladman DD *et al*. Antimalarial-induced cardiomyopathy: a systematic review of the literature. *Lupus* 2018;27:591–9.
- Mehra MR, Desai SS, Ruschitzka F *et al*. Hydroxychloroquine or chloroquine with or without a macrolide for treatment of COVID-19: a multinational

- registry analysis. *Lancet* 2020; doi: 10.1016/S0140-6736(20)31180-6. [CVOCROSSCVO]
- 24 McGhie TK, Harvey P, Su J *et al.* Electrocardiogram abnormalities related to anti-malarials in systemic lupus erythematosus. *Clin Exp Rheumatol* 2018;36:545–51.
 - 25 Marmor MF, Kellner U, Lai T *et al.* Recommendations on screening for chloroquine and hydroxychloroquine retinopathy (2016 revision). *Ophthalmology* 2016;123:1386–94.
 - 26 Melles RB, Marmor MF. The risk of toxic retinopathy in patients on long-term hydroxychloroquine therapy. *JAMA Ophthalmol* 2014;132:1453–60.
 - 27 Martín-Iglesias D, Artaraz J, Fonollosa A *et al.* Evolution of retinal changes measured by optical coherence tomography in the assessment of hydroxychloroquine ocular safety in patients with systemic lupus erythematosus. *Lupus* 2019;28:555–9.
 - 28 Costedoat-Chalumeau N, Amoura Z, Hulot JS *et al.* Low blood concentration of hydroxychloroquine is a marker for and predictor of disease exacerbations in patients with systemic lupus erythematosus. *Arthritis Rheum* 2006;54:3284–90.
 - 29 Costedoat-Chalumeau N, Galicier L, Aumaitre O *et al.* Hydroxychloroquine in systemic lupus erythematosus: results of a French multicentre controlled trial (PLUS Study). *Ann Rheum Dis* 2013;72:1786–92.
 - 30 Costedoat-Chalumeau N, Houssiau F, Izmirly P *et al.* A prospective international study on adherence to treatment in 305 patients with flaring SLE: assessment by drug levels and self-administered questionnaires. *Clin Pharmacol Ther* 2019;106:374–82.
 - 31 Ugarte A, Porta S, Ríos R *et al.* Combined mepacrine-hydroxychloroquine treatment in patients with systemic lupus erythematosus and refractory cutaneous and articular activity. *Lupus* 2018;27:1718–22.
 - 32 Ugarte A, Danza A, Ruiz-Irastorza G. Glucocorticoids and antimalarials in systemic lupus erythematosus: an update and future directions. *Curr Opin Rheumatol* 2018;30:482–9.
 - 33 Stahn C, Buttgerit F. Genomic and nongenomic effects of glucocorticoids. *Nat Clin Pract Rheumatol* 2008;4:525–33.
 - 34 Strehl C, Buttgerit F. Unraveling the functions of the membrane-bound glucocorticoid receptors: first clues on origin and functional activity. *Ann N Y Acad Sci* 2014;1318:1–6.
 - 35 Buttgerit F, Straub RH, Wehling M *et al.* Glucocorticoids in the treatment of rheumatic diseases: an update on the mechanisms of action. *Arthritis Rheum* 2004;50:3408–17.
 - 36 Buttgerit F, da Silva JA, Boers M *et al.* Standardised nomenclature for glucocorticoid dosages and glucocorticoid treatment regimens: current questions and tentative answers in rheumatology. *Ann Rheum Dis* 2002;61:718–22.
 - 37 Ruiz-Arruza I, Ugarte A, Cabezas-Rodriguez I *et al.* Glucocorticoids and irreversible damage in patients with systemic lupus erythematosus. *Rheumatology* 2014;53:1470–6.
 - 38 Apostolopoulos D, Kandane-Rathnayake R, Raghunath S *et al.* Independent association of glucocorticoids with damage accrual in SLE. *Lupus Sci Med* 2016;3:e000157.
 - 39 Zonana-Nacach A, Barr SG, Magder LS *et al.* Damage in systemic lupus erythematosus and its association with corticosteroids. *Arthritis Rheum* 2000;43:1801–8.
 - 40 Zeher M, Doria A, Lan J *et al.* Efficacy and safety of enteric-coated mycophenolate sodium in combination with two glucocorticoid regimens for the treatment of active lupus nephritis. *Lupus* 2011;20:1484–93.
 - 41 Fischer-Betz R, Chehab G, Sander O *et al.* Renal outcome in patients with lupus nephritis using a steroid-free regimen of monthly intravenous cyclophosphamide: a prospective observational study. *J Rheumatol* 2012;39:2111–7.
 - 42 Condon MB, Ashby D, Pepper RJ *et al.* Prospective observational single-centre cohort study to evaluate the effectiveness of treating lupus nephritis with rituximab and mycophenolate mofetil but no oral steroids. *Ann Rheum Dis* 2013;72:1280–6.
 - 43 Ruiz-Irastorza G, Danza A, Perales I *et al.* Prednisone in lupus nephritis: how much is enough? *Autoimmun Rev* 2014;13:206–14.
 - 44 Ruiz-Irastorza G, Ugarte A, Saint-Pastou Terrier C *et al.* Repeated pulses of methyl-prednisolone with reduced doses of prednisone improve the outcome of class III, IV and V lupus nephritis: an observational comparative study of the Lupus-Cruces and lupus-Bordeaux cohorts. *Autoimmun Rev* 2017;16:826–32.
 - 45 Rovin BH, Solomons N, Pendergraft WF *et al.* A randomized, controlled double-blind study comparing the efficacy and safety of dose-ranging voclosporin with placebo in achieving remission in patients with active lupus nephritis. *Kidney Int* 2019;95:219–31.
 - 46 Ruiz-Arruza I, Barbosa C, Ugarte A *et al.* Comparison of high versus low-medium prednisone doses for the treatment of systemic lupus erythematosus patients with high activity at diagnosis. *Autoimmun Rev* 2015;14:875–9.
 - 47 Ruiz-Irastorza G, Garcia M, Espinosa G *et al.* First month prednisone dose predicts prednisone burden during the following 11 months: an observational study from the RELES cohort. *Lupus Sci Med* 2016;3:e000153.
 - 48 Ruiz-Arruza I, Lozano J, Cabezas-Rodriguez I *et al.* Restrictive use of oral glucocorticoids in systemic lupus erythematosus and prevention of damage without worsening long-term disease control: an observational study. *Arthritis Care Res* 2018;70:582–91.
 - 49 Ruiz-Irastorza G, Ruiz-Estevéz B, Lazaro E *et al.* Prolonged remission in SLE is possible by using reduced doses of prednisone: an observational study from the Lupus-Cruces and Lupus-Bordeaux inception cohorts. *Autoimmun Rev* 2019;18:102359.
 - 50 Fortin PR, Abrahamowicz M, Ferland D, *et al.* Steroid-sparing effects of methotrexate in systemic lupus erythematosus: a double-blind, randomized, placebo-controlled trial. *Arthritis Rheum* 2008;59:1796–804.
 - 51 Sakthiswary R, Suresh E. Methotrexate in systemic lupus erythematosus: a systematic review of its efficacy. *Lupus* 2014;23:225–35.

- 52 Croyle L, Hoi A, Morand EF. Characteristics of azathioprine use and cessation in a longitudinal lupus cohort. *Lupus Sci Med* 2015;2:e000105.
- 53 Griffiths B, Emery P, Ryan V *et al*. The BILAG multi-centre open randomized controlled trial comparing ciclosporin vs azathioprine in patients with severe SLE. *Rheumatology (Oxford)* 2010;49:723–32.
- 54 Ordi-Ros J, Saez-Comet L, Perez-Conesa M *et al*. Enteric-coated mycophenolate sodium versus azathioprine in patients with active systemic lupus erythematosus: a randomised clinical trial. *Ann Rheum Dis* 2017;76:1575–82.
- 55 Tselios K, Gladman DD, Su J *et al*. Mycophenolate mofetil in nonrenal manifestations of systemic lupus erythematosus: an observational cohort study. *J Rheumatol* 2016;43:552–8.
- 56 Arnaud L, Nordin A, Lundholm H *et al*. Effect of corticosteroids and cyclophosphamide on sex hormone profiles in male patients with systemic lupus erythematosus or systemic sclerosis. *Arthritis Rheumatol* 2017;69:1272–9.
- 57 Garnier C, Ribes D, Chauveau D *et al*. Zoster after cyclophosphamide for systemic lupus erythematosus or vasculitis: incidence, risk factors, and effect of antiviral prophylaxis. *J Rheumatol* 2018;45:1541–8.
- 58 Bertsias GK, Ioannidis JP, Aringer M *et al*. EULAR recommendations for the management of systemic lupus erythematosus with neuropsychiatric manifestations: report of a task force of the EULAR standing committee for clinical affairs. *Ann Rheum Dis* 2010;69:2074–82.
- 59 Fanouriakis A, Pamfil C, Sidiropoulos P *et al*. Cyclophosphamide in combination with glucocorticoids for severe neuropsychiatric systemic lupus erythematosus: a retrospective, observational two-centre study. *Lupus* 2016;25:627–36.
- 60 Mok CC. inhibitors in systemic lupus erythematosus. *Best Pract Res Clin Rheumatol* 2017;31:429–38.
- 61 Tani C, Elefante E, Martin-Cascón M *et al*. Tacrolimus in non-Asian patients with SLE: a real-life experience from three European centres. *Lupus Sci Med* 2018;5:e000274.
- 62 Boumpas DT, Austin HA, Balow JE *et al*. Controlled trial of pulse methylprednisolone versus two regimens of pulse cyclophosphamide in severe lupus nephritis. *Lancet* 1992;340:741–5.
- 63 Tamirou F, Husson SN, Gruson D *et al*. Brief report: the Euro-Lupus low-dose intravenous cyclophosphamide regimen does not impact the ovarian reserve, as measured by serum levels of anti-Müllerian hormone. *Arthritis Rheumatol* 2017;69:1267–71.
- 64 Austin HA, Illei GG, Braun MJ *et al*. Randomized, controlled trial of prednisone, cyclophosphamide, and cyclosporine in lupus membranous nephropathy. *J Am Soc Nephrol* 2009;20:901–11.
- 65 Liu Z, Zhang H, Liu Z *et al*. Multitarget therapy for induction treatment of lupus nephritis: a randomized trial. *Ann Intern Med* 2015;162:18–26.
- 66 Touma Z, Urowitz MB, Ibanez D *et al*. Time to recovery from proteinuria in patients with lupus nephritis receiving standard treatment. *J Rheumatol* 2014;41:688–97.
- 67 Zhang H, Liu Z, Zhou M *et al*. Multitarget therapy for maintenance treatment of lupus nephritis. *J Am Soc Nephrol* 2017;28:3671–8.
- 68 Mok CC, Ying KY, Yim CW *et al*. Tacrolimus versus mycophenolate mofetil for induction therapy of lupus nephritis: a randomised controlled trial and long-term follow-up. *Ann Rheum Dis* 2016;75:30–6.
- 69 Yap DY, Ma MK, Mok MM *et al*. Long-term data on tacrolimus treatment in lupus nephritis. *Rheumatology (Oxford)* 2014;53:2232–7.
- 70 Manzi S, Sanchez-Guerrero J, Merrill JT *et al*. Effects of belimumab, a B lymphocyte stimulator-specific inhibitor, on disease activity across multiple organ domains in patients with systemic lupus erythematosus: combined results from two phase III trials. *Ann Rheum Dis* 2012;71:1833–8.
- 71 Stohl W, Schwarting A, Okada M *et al*. Efficacy and safety of subcutaneous belimumab in systemic lupus erythematosus: a fifty-two-week randomized, double-blind, placebo-controlled study. *Arthritis Rheumatol* 2017;69:1016–27.
- 72 Zhang F, Bae SC, Bass D *et al*. A pivotal phase III, randomised, placebo-controlled study of belimumab in patients with systemic lupus erythematosus located in China, Japan and South Korea. *Ann Rheum Dis* 2018;77:355–63.
- 73 Oon S, Huq M, Golder V *et al*. Lupus low disease activity state (LLDAS) discriminates responders in the BLISS-52 and BLISS-76 phase III trials of belimumab in systemic lupus erythematosus. *Ann Rheum Dis* 2019;78:629–33.
- 74 van Vollenhoven RF, Petri M, Wallace DJ *et al*. Cumulative corticosteroid dose over fifty-two weeks in patients with systemic lupus erythematosus: pooled analyses from the phase III belimumab trials. *Arthritis Rheumatol* 2016;68:2184–92.
- 75 Bruce IN, Urowitz M, van Vollenhoven R *et al*. Long-term organ damage accrual and safety in patients with SLE treated with belimumab plus standard of care. *Lupus* 2016;25:699–709.
- 76 Urowitz MB, Ohsfeldt RL, Wielage RC *et al*. Organ damage in patients treated with belimumab versus standard of care: a propensity score-matched comparative analysis. *Ann Rheum Dis* 2019;78:372–9.
- 77 Strand V, Berry P, Lin X *et al*. Long-term impact of belimumab on health-related quality of life and fatigue in patients with systemic lupus erythematosus: six years of treatment. *Arthritis Care Res (Hoboken)* 2019;71:829–38.
- 78 van Vollenhoven RF, Mosca M, Bertsias G *et al*. Treat-to-target in systemic lupus erythematosus: recommendations from an international task force. *Ann Rheum Dis* 2014;73:958–67.
- 79 Furie RA, Wallace DJ, Aranow C *et al*. Long-term safety and efficacy of belimumab in patients with systemic lupus erythematosus: a continuation of a seventy-six-week phase III parent study in the United States. *Arthritis Rheumatol* 2018;70:868–77.
- 80 van Vollenhoven RF, Navarra SV, Levy RA *et al*. Long-term safety and limited organ damage in patients with

- systemic lupus erythematosus treated with belimumab: a phase III study extension. *Rheumatology (Oxford)* 2019;59:281–91.
- 81 Doria A, Stohl W, Schwarting A *et al.* Efficacy and safety of subcutaneous belimumab in anti-double-stranded DNA-positive, hypocomplementemic patients with systemic lupus erythematosus. *Arthritis Rheumatol* 2018;70:1256–64.
- 82 van Vollenhoven RF, Petri MA, Cervera R *et al.* Belimumab in the treatment of systemic lupus erythematosus: high disease activity predictors of response. *Ann Rheum Dis* 2012;71:1343–9.
- 83 Anjo C, Mascaro JM Jr, Espinosa G *et al.* Effectiveness and safety of belimumab in patients with systemic lupus erythematosus in a real-world setting. *Scand J Rheumatol* 2019;48:469–73.
- 84 Fanouriakis A, Adamichou C, Koutsovit S *et al.* Low disease activity-irrespective of serologic status at baseline-associated with reduction of corticosteroid dose and number of flares in patients with systemic lupus erythematosus treated with belimumab: a real-life observational study. *Semin Arthritis Rheum* 2018;48:467–74.
- 85 Parodis I, Gomez A, Frodlund M *et al.* Smoking reduces the efficacy of belimumab in mucocutaneous lupus. *Expert Opin Biol Ther* 2018;18:911–20.
- 86 Parodis I, Johansson P, Gomez A *et al.* Predictors of low disease activity and clinical remission following belimumab treatment in systemic lupus erythematosus. *Rheumatology (Oxford)* 2019;58:2170–6.
- 87 Iaccarino L, Andreoli L, Bocci EB *et al.* Clinical predictors of response and discontinuation of belimumab in patients with systemic lupus erythematosus in real life setting. Results of a large, multicentric, nationwide study. *J Autoimmun* 2018;86:1–8.
- 88 Wallace DJ, Ginzler EM, Merrill JT *et al.* Safety and efficacy of belimumab plus standard therapy for up to thirteen years in patients with systemic lupus erythematosus. *Arthritis Rheumatol* 2019;71:1125–34.
- 89 Kang S, Fedorow Y, Brennehan EK *et al.* BAFF induces tertiary lymphoid structures and positions T cells within the glomeruli during lupus nephritis. *J Immunol* 2017;198:2602–11.
- 90 Dooley MA, Houssiau F, Aranow C *et al.* Effect of belimumab treatment on renal outcomes: results from the phase 3 belimumab clinical trials in patients with SLE. *Lupus* 2013;22:63–72.
- 91 GlaxoSmithKline. GSK announces positive headline results in phase 3 study of Benlysta in patients with lupus nephritis. <https://www.gsk.com/en-gb/media/press-releases/gsk-announces-positive-headline-results-in-phase-3-study-of-benlysta-in-patients-with-lupus-nephritis/> (18 December 2019, date last accessed).
- 92 Merrill JT, Neuwelt CM, Wallace DJ *et al.* Efficacy and safety of rituximab in moderately-to-severely active systemic lupus erythematosus: the randomized, double-blind, phase II/III systemic lupus erythematosus evaluation of rituximab trial. *Arthritis Rheum* 2010;62:222–33.
- 93 Rovin BH, Furie R, Latinis K *et al.* Efficacy and safety of rituximab in patients with active proliferative lupus nephritis: the lupus nephritis assessment with rituximab study. *Arthritis Rheum* 2012;64:1215–26.
- 94 Scherlinger M, Carcaud C, Truchetet ME *et al.* Rituximab in moderate to severe non-renal systemic lupus erythematosus: a reanalysis of the EXPLORER study. *Ann Rheum Dis* 2019;78:1007–10.
- 95 Cobo-Ibanez T, Loza-Santamaria E, Pego-Reigosa JM *et al.* Efficacy and safety of rituximab in the treatment of non-renal systemic lupus erythematosus: a systematic review. *Semin Arthritis Rheum* 2014;44:175–85.
- 96 McCarthy EM, Sutton E, Nesbit S *et al.* Short-term efficacy and safety of rituximab therapy in refractory systemic lupus erythematosus: results from the. *Rheumatology (Oxford)* 2018;57:470–9.
- 97 Md Yusof MY, Shaw D, El-Sherbiny YM *et al.* Predicting and managing primary and secondary non-response to rituximab using B-cell biomarkers in systemic lupus erythematosus. *Ann Rheum Dis* 2017;76:1829–36.
- 98 Quelhas da Costa R, Aguirre-Alastuey ME, Isenberg DA *et al.* Assessment of response to B-cell depletion using rituximab in cutaneous lupus erythematosus. *JAMA Dermatol* 2018;154:1432–40.
- 99 Serris A, Amoura Z, Canoui-Poitine F *et al.* Efficacy and safety of rituximab for systemic lupus erythematosus-associated immune cytopenias: a multicenter retrospective cohort study of 71 adults. *Am J Hematol* 2018;93:424–9.
- 100 Cassia MA, Alberici F, Jones RB *et al.* Rituximab as maintenance treatment for systemic lupus erythematosus: a multicenter observational study of 147 patients. *Arthritis Rheumatol* 2019;71:1670–80.
- 101 Masoud S, McAdoo SP, Bedi R *et al.* Ofatumumab for B cell depletion in patients with systemic lupus erythematosus who are allergic to rituximab. *Rheumatology (Oxford)* 2018;57:1156–61.
- 102 Morand EF, Furie R, Tanaka Y *et al.* Trial of anifrolumab in active systemic lupus erythematosus. *N Engl J Med* 2020;382:211–21.
- 103 Klaeschen AS, Wolf D, Brossart P *et al.* JAK inhibitor ruxolitinib inhibits the expression of cytokines characteristic of cutaneous lupus erythematosus. *Exp Dermatol* 2017;26:728–30.
- 104 Maeshima K, Shibata H. Efficacy of JAK 1/2 inhibition in the treatment of diffuse non-scarring alopecia due to systemic lupus erythematosus. *Ann Rheum Dis* 2020;79:674–5.
- 105 Wallace DJ, Furie RA, Tanaka Y *et al.* Baricitinib for systemic lupus erythematosus: a double-blind, randomised, placebo-controlled, phase 2 trial. *Lancet* 2018;392:222–31.
- 106 Alexander T, Sarfert R, Klotsche J *et al.* The proteasome inhibitor bortezomib depletes plasma cells and ameliorates clinical manifestations of refractory systemic lupus erythematosus. *Ann Rheum Dis* 2015;74:1474–8.
- 107 He J, Zhang R, Shao M *et al.* Efficacy and safety of low-dose IL-2 in the treatment of systemic lupus erythematosus: a randomised, double-blind, placebo-controlled trial. *Ann Rheum Dis* 2020;79:141–9.

- 108 Murayama G, Chiba A, Kuga T *et al.* Inhibition of mTOR suppresses IFN α production and the STING pathway in monocytes from systemic lupus erythematosus patients. *Rheumatology (Oxford)* 2020;59:2992–3002.
- 109 Little J, Parker B, Lunt M *et al.* Glucocorticoid use and factors associated with variability in this use in the Systemic Lupus International Collaborating Clinics Inception Cohort. *Rheumatology (Oxford)* 2018;57:677–87.
- 110 Fanouriakis A, Bertsias G. Changing paradigms in the treatment of systemic lupus erythematosus. *Lupus Sci Med* 2019;6:e000310.
- 111 Ruiz-Irastorza G, Ugarte A, Ruiz-Arruza I *et al.* Seventy years after Hench's Nobel prize: revisiting the use of glucocorticoids in systemic lupus erythematosus. *Lupus* 2020; <https://doi.org/10.1177/0961203320935172>. [CVOCROSSCVO]
- 112 Ruiz-Irastorza G, Ugarte A, Ruiz-Arruza I *et al.* Autoinmunes. Mobile app version 1.05. Osakidetza. <https://play.google.com/store/apps/details?id=com.ionicframework.apautoinmunes2327096&gl=ES>; <https://apps.apple.com/es/app/autoinmunes/id1344571564>.
- 113 Gualtierotti R, Borghi MO, Gerosa M *et al.* Successful sequential therapy with rituximab and belimumab in patients with active systemic lupus erythematosus: a case series. *Clin Exp Rheumatol* 2018;36:643–7.